
Project Data Sheet 

  64 

 

Figure 4.5: Direct impact area for the proposed Project 



Project Data Sheet 

  65 

4.4 Nature and Size of the Project 

221. The project involves dismantling of the existing infrastructures located inside the 

Project site. The nature of the proposed Project is a new construction of natural gas-based 

granulated urea plant. The urea production capacity of the proposed Project is 2,800 TPD and 

annual production capacity is based on 330 stream days in a year. For fulfilling the power 

requirements, the proposed project will have a 2x32 MW Steam Turbine Generator (STG) and 

one 09 MW GEG power plant as captive plant for its day to day use. 

4.5 Project Concept 
[...]
and for some other miscellaneous purposes like fire fighting, washing, etc. except in monsoon 

when part of this treated water is to be discharged to the natural drains. No untreated water 

will be drained to the River in any condition. Mud-mixed water from the Raw Water Storage 

Tank will be directly drained to the river as no chemical will be added in this tank. There is no 

provision of use of ground water in the proposed GPUFP as plant water and also as potable 

water even for the colonies. No ground water would be used in the proposed Project during 

construction and operation phases. 

310. A utility flow diagram of waste water treatment system (WWTS) of the proposed Project 

is presented in Figure 5.7. Since, specific relative consumption of water for the GPUFP is less 

so generation of liquid waste would be less as well. There are a number of small-medium 

industries along the left bank of the Shitalakhya River. In the 10 km study area, high water 

consumptive industries that abstract water from the river are Desh-Bandu Sugar Mills, Gazi 

Textile and Ghorasal Power Station. The following Table 5.3 shows the supply and distribution 

of water. 

311. BCIC has applied to WARPO seeking permission (Appendix 5.1) for using the surface 

water from the Shitalakhya River required for the operation of the Plant, which has the low 

specific relative consumption than earlier ones and will replace the earlier water intake pumps.  

Table 5.3: Breakup of water supply and distribution 

Sl. 
No. 

Particulars 
Water 

Quantity 
(m3/s) 

Water 
Quantity 

(t/h) 

A. Supply 0.322  1,159  

A1 Raw water withdrawal from the Shitalakhya River 0.322          1,159  

A1.1 Settling and coagulation loss in Clarifier System 0.039             139  

A2 Filtered Water Storage Tank (Makeup Water) 0.283          1,020  

B. Distribution (B1+B2) 0.283           1,020 

B1. Water Loss in Cooling Tower 0.233              837 

  

(i) Cooling tower evaporation loss 0.176             632  

(ii) Drift loss 0.013               45  

(iii) Blow down loss 0.044             160  

 B2. Other Losses as Waste Water  0.051 183 

 

(i) Cooling tower back wash 0.013               48  

(ii) Loss from potable water 0.008               30  

(iii) Loss from Demi. Unit 0.004               16  

(iv) Loss as service water 0.004               15  

(v) Oily contaminated water 0.004               14  

(vi) Non-Oily waste water 0.003               11  



Project Design and Description 

  93 

Sl. 
No. 

Particulars 
Water 

Quantity 
(m3/s) 

Water 
Quantity 

(t/h) 

(vii) CO2 recovery plant 0.002                 8  

(viii) Loss from Caustic soda, Sulfuric acid, coagulation 
and Polymer injection system 0.011               41  

Source: MHI (EPC Contractor) [Utility flow diagram for waste water treatment system]; Estimation done by CEGIS 

  



Project Design and Description 

  94 

 

 

  



Project Design and Description 

  95 

 

  Figure 5.7: Utility flow diagram for overall water balance 



Project Design and Description 

  96 

 

 

 

 

  

 



Project Design and Description 

  97 

5.4.2 Water Intake Pump 

312. The design water intake capacity of each of the three pumps is 1,020 t/h (0.283 m3/s). 

Among the three pumps two will be operational and one will be standby. The diameter of each 

of the intake pipelines is 350 mm. The mesh sizes of strainers to be installed around the intake 

mouth are in the range of 2~10 cm. These design values will be finalized during detail 

engineering stage. 

5.4.3 Cooling Water System 

313. The Project has two cooling water systems which are separated into normal and 

essential. Essential cooling water system is connected to essential cooling water pump. 

Cooling Tower 

314. The Plant will have two cooling towers namely Urea cooling tower and ammonia and 

utility cooling tower. Cooling towers are mechanical heat rejection device to remove process 

heat and cool the working fluid to near the ambient air temperature. The cooling tower is 

counter flow type. 

Chemical Injection 

315. In order to maintain the required quality of cooling water, the following chemicals are 

added separately to each basin of cooling tower: 

 Sodium Hypochlorite for Biocide Agent 

 Sulphuric Acid for pH control 

 Corrosion inhibitor 

 Scale inhibitor 

 Microbiological Control Agent (if required) 

Make Up Water and Blow Down 

316. During continuous operation of cooling tower, circulated water from the cooling tower 

system is lost by way of evaporation and drifts which ultimately cause an increasing salinity in 

the system. Therefore, to maintain the limit of salinity, a small quantity of water is continuously 

drained-off from the discharge header of the circulating water pumps as blow down to waste 

water system by manual. Accordingly, all these losses from the system are made up by 

continuous feed of raw water to the basin under level control. About 0.102 m3/s (885 t/h) of 

surface water will be used as cooling water make-up for two cooling towers with a total of 

45,840 m3  water as one time cooling tower filling water. 

Side Filtration 

317. NormaIIy, around 2% of the circulating water will be filtered from the discharge header 

of circulating pumps and circulated back to the basin to remove the suspended solids and 

control the limit of total suspended solids in circulating water. 

Circulation 

318. Ammonia, Utility and Offsite unit circulation is established by two steam turbine driven 

pumps and two motor driven pumps. One motor driven pump shall be kept as stand-by for 



Project Design and Description 

  98 

auto-start. Urea unit has two motor driven circulating pumps, out of which one shall be kept 

as stand-by for auto-start. 

Priority Supply 

319. Considering the need of uninterrupted supply of cooling water for some critical 

equipment/ exchangers, a separate priority header, which is called essential cooling water 

line. This essential cooling water header (ECW) feeds to following 'equipment mainly:  

320. For Ammonia Plant 

 Blow Down Cooler 

 Critical Oil Coolers 

321. For Urea Plant 

 Seal Water Coolers 

 Flushing Condensate Cooler 

 Critical Oil Coolers 

322. For Utility and Offsite Facilities 

 Auxiliary Boiler Blow Down Cooler 

 Ammonia Storage Refrigeration Unit 

 Instrument Air Compressor 

 Critical Oil Coolers 

a) System Performance 

 Ammonia, Utility and Offsite Cooling Water System 

 Circulation Capacity: Design 42,000 t/h; Normal 34,802 t/h 

 Temperature: Supply Max. 33°C; Return Max. 43°C 

 Urea Cooling Water System 

 Circulation Capacity: Design 9,500 t/h; Normal 7,592 t/h 

 Temperature: Supply Max. 33°C; Return Max. 43°C 

b) Equipment Performance 

 For Ammonia. Utility and Offsite Cooling Water System 

 Cooling Tower: One set with counter flow type  

 Cooling Water Circulation Pump: 3 running+1 stand-by with rated capacity of 

14, 100 m3/h each· 

 For Essential Cooling Water System 

 Essential Cooling Water Circulation Pump: 1 running+1 stand-by with rated 

capacity of 2,900 m3/h each 

 For Urea Cooling Water System 

 Cooling Tower: One set with counter flow type 

 Cooling Water Circulation Pump: 1 running+1 stand-by with rated capacity of 

9,700 m3/h each· 

  



Project Design and Description 

  99 

5.4.4 Raw Water Treatment System 

Raw Water System 

323. Raw Water Intake facilities are located on the left bank of the Shitalakhya River. The 

raw water is pumped to settling basins located in the Jetty area and transferred to the Raw 

Water Storage Tank through the pipeline of about 1.1 km long. 

324. Raw water will be received in Intake Section from the Shitalakhya river at an amount 

of about 0.567 m3/s (2,040 t/h) and stored in Raw Water storage Tank (Figure 5.8). Raw water 

from Storage Tank will be transferred to Raw Water Clarificationand Filtration Unit at an 

amount of about 0.322 m3/s (1,159 t/h). After clarified the net consumable water will be about 

0.283 m3/s (1,020 t/h). Raw Water Clarification and Filtration Unit shall be capable of producing 

filtered water for Fire Water; Cooling Water Make-up, Potable Water, Service Water and 

Demineralized Water Unit Feed. Raw Water Clarification and Filtration Unit consists of the 

clarifier and sand filter. 

325. Large suspended solids are settled by gravity on the bottom of the basin, and it is 

removed by the scraper and sent back to the river by mud removal pump. 

326. Raw water is fed to the clarifier where the suspended solids are settled. Chemical 

injection units are provided for sedimentation of suspended solids. Sludge from the clarifier is 

sent back to the Shitalakhya River with due treatment and meeting the applicable DoE’s 

standard. 

 

Figure 5.8: Block diagram of water intake and distribution 

Potable and Service Water System 

327. Filtered water from Raw Water Clarification and Filtration Unit is applied for potable 

water and service water. The system shall consist of Chlorination Unit for Potable Water at an 

Shitalakhya River

Raw Water Intake Section

Raw Water Storage Tank 

(13-T-201)

Raw Water Clarification and Filtration 

Unit (13-Z-201)

Shitalakhya River

0.567 m
3
/s (2040 t/h)

Raw Water [0.322 m
3
/s (1159 t/h)]

Sludge

Sludge

Filtered Water Storage Tank 

(13-T-203)

Demineralized Water Unit 

(14-Z-001)

0.283 m
3
/s (1020 t/h)

Fire Fighting System

Cooling Water Make-up

Service Water

Potable Water

Filtered Water



Project Design and Description 

  100 

amount of about 0.0417 m3/s (150 t/h). The system shall consist of Service Water Treatment 

Unit with the capacity of at least 0.0083 m3/s (30 t/h). 

Demineralized Water and Condensate Treatment 

328. The Demineralized Water Unit consists of the Reverse Osmosis (RO) system and ion 

exchanger. Filtered water in filter water storage tank is fed to the Reverse Osmosis (RO) 

system and ion exchangers in the Demineralized Water Unit for demineralization. The 

Condensate Treatment Unit consists of the ion exchangers. The sources of condensate are: 

(i) Stripped process condensate from the Ammonia Plant; and (ii) Stripped process 

condensate from the Urea Plant. The source of demi water is filtered water from Raw Water 

Clarification and Filtration Unit. 

329. Effluent from the neutralization pit for Demineralized Water Unit is transferred by 

neutralization pump and fed to the Waste Water Treatment System (WWTS) at an amount of 

at least 0.0569 m3/s [205 t/h (outlet)]. 

330. The regeneration stage of the ion exchangers receives chemicals from the sulphuric 

acid and caustic soda distribution system and injects chemical at the regeneration. 

331. Spent regenerant, blowdown and waste water from the Condensate Treatment Unit 

are discharged into the neutralization pit for the Condensate Treatment Unit lined with 

chemical resistant material. Air for the polishing unit and neutralization pit is supplied by the 

mixing air blower for Condensate Treatment Unit. 

332. Effluent from the neutralization pit for Condensate Treatment Unit is transferred by 

neutralization pump and fed to the Waste Water Treatment System (WWTS) at an amount of 

0.0375 m3/s [135 t/h (Inlet)]. The following block diagram in Figure 5.9 shows the process 

condensate and filtered water. 

 

Figure 5.9: Block diagram of process condensate and filtered water 

Process Condensate Filtered Water Steam and Turbine 

Condensate

Process Condensate Buffer 

Tank
Filtered Water Storage Tank 

Process Condensate 

Transfer Pump
DMW Unit Feed Pump

Condensate Treatment Unit Demineralized Water Unit

DM Water Tank

Deaerator Feed Water Pump



Project Design and Description 

  101 

Boiler Feed Water System 

333. The chosen boiler water treatment program will be All Volatile Treatment (AVT) using 

volatile oxygen scavenger (Hydrazine) and neutralizing amine (Ammonia). 

Steam Generation System 

334. The Steam Turbine Generator is condensing type. In normal operation, all steam 

generated in the Ammonia Plant, and Auxiliary Boiler is self-balanced without any venting. 

Auxiliary Boiler has a remote automatic control, combustion safeguards with flame detection 

and sampling and analyzer system for supervising the steam and boiler water quality and flue 

gas components. 

5.4.5 Electric Power Generation System 

335. The Project has provisioned captive power for day-to-day use. For this, two units of 

Steam Turbine Generator (STG) of 32 MW each and One unit of Gas Engine Generator (GEG) 

of 9 MW capacity. The STG will supply power to the entire plant while GEG will supply power 

for start-up of Auxiliary Boiler and Steam Turbine Generator. The STG will be operated in half 

load condition. 

5.4.6 Natural Gas and Fuel Gas System 

336. Natural gas is used for the process feed and fuel for GPUFP Project. Natural gas is 

supplied through the incoming line from the battery limit of the Plant. The pressure ranges 

from 0.69-0.98 MPaG. Natural Gas has two functions, e.g., process natural gas and fuel 

natural gas.The natural gas is distributed as process gas and fuel gas to the users of the 

followings: 

 Process natural gas 

 to Primary Reformer of Ammonia Plant. 

 Fuel gas (0.505 MPaG) 

 to Primary Reformer of Ammonia Plant 

 to Start-up Heater of Ammonia Plant 

 to Auxiliary Boiler 

 to Gas Engine Generator 

 to Laboratory 

 to Canteen 

 to Building. 

 to Main Flare Stack 

 to Ammonia Storage Flare Stack 

 to Continuous Urea Flare 

 to Discontinuous Urea Flare. 

337. During the normal operation, quantity of blow-out gases is zero or very small. In case 

of upset conditions and/ or start-up and shut down operations of the facilities, large quantity of 

blow-out gases is vented. It is sent to Vent Stack located in Ammonia Plant and vented to 



Project Design and Description 

  102 

atmosphere without burning. The natural gas distribution system along with in and out is 

shown in the utility flow diagram in Figure 5.10.  

  



Project Design and Description 

  103 

 

Figure 5.10: Natural gas distribution system 



Project Design and Description 

  104 

  



Project Design and Description 

  105 

5.4.7 Nitrogen Gas System 

338. Nitrogen gas will be used as inert gas for each facility, as purge gas of the flare system 

and as separation gas for the dry gas seal system of compressors at plant normal operation, 

and nitrogen gas will be also used for N2 purging to whole plant during start-up and shut-down 

period. Gaseous and liquid nitrogen will be produced by cryogenic separation of air. 

5.4.8 Fuel Oil System 

339. The Project has two fuel oil systems. One is diesel oil system, the other is petrol oil 

system. Diesel oil is received to Diesel oil storage tank via diesel oil unloading pump and 

distributed as fuel by transfer pump and diesel oil filling station for vehicles. Petrol oil is also 

received to petrol oil storage tank via petrol oil unloading pump and supplied by petrol oil filling 

station for vehicles. 

340. Received diesel oil is transferred by pump to the following users: (i) Emergency Diesel 

Generator; (ii) Diesel Oil Driven Fire Water Pump; and (iii) Local consumption for vehicle. 

5.4.9 Waste Water Treatment System 

341. This system is designed to collect and treat chemical waste water including drained 

MDEA solution, oily waste water, non-oily contaminated waste water, demineralized water unit 

waste water, cooling tower waste water and CO2 recovery plant waste water in the Plant. The 

treated waste water is discharged to the Shitalakhya River. 

a) Rainy water drainage system: The clean rainy water including fire water and clean 

water in the plant will be directly delivered to the Shitalakhya River. The rainy water 

contaminated with oil in diked area is collected into the sump pit and sent to Rain Water 

Temporary Storage Basin, by area sump pump. Holding time of rainy water is approx. 

30 minutes and in case of overflow from Rain Water Temporary Storage Basin, the 